

TEST CERTIFICATE

This is to certify that the nominated size and quality of the following SLR product has been inspected and tested with following results.



Customer Sold To:
<i>HES NZ Ltd</i>
<i>3 HEB PLACE</i>
<i>TAKANINI, AUCKLAND. 2105. NZ</i>

Order:	6118	Test Standard:	Enterprise Standard
Invoice:	46532	Certificate No:	SLR20985
Material:	G80	Works Ref No:	24/231#-3
Date:	1/09/2024	Batch :	24-2
Brand	TITAN	Buyer Order No:	240417HESNZ

Item	Quantity (pcs)	Test Quantity (pcs)	Working Load Limit (ton) / WLL	Standard Breakage Force (ton) / BF	Fact Breakage Force (ton) / BF
SLR-617 LIFTZHG CLUTCH 1.5-2.5T	80	1	2.5T	12.5T	12.62T
SLR-617 LIFTZHG CLUTCH 3-5T	20	1	5T	25T	25.63T
SLR-633 CONTAINER HOOK RIGHT TYPE 12.5T	56	1	12.5T	50T	50.12T

<div style="font-size: small; margin-bottom: 5px;">Test Conclusion</div> <div style="text-align: center; font-size: large; font-weight: bold; margin-top: 10px;">Qualified</div>
--

42 Clements Avenue Bundoora Vic Aust
Bundoora Victoria 3083 Australia